SEAT FOR DUCATI MONSTER S2R 1000 2006

SEAT for Ducati Monster S2R 1000 2006
 
(1)  59510253BJ
COVER PILLION RIDER SEAT RED/WHITE
(1)  59510253BK
COVER PILLION RIDER SEAT BLACK/WHITE
(1)  59510253BZ
COVER PILLION RIDER SEAT GREY/BLACK
 
(2)  73210071A
ANTI-THEFT CABLE
 
(3)  76410291A
RUBBER PAD (PACK OF 5)
 
(4)  85040161A
THREADED INSERT (PACK OF 5)
 
(5)  82710971A
LEFT PLATE (PACK OF 2)
 
(6)  59510361D
SEAT
 
(7)  24710861A
CASE, TOOL, CAP
 
(8)  77911041A
SCREW, SPECIAL (PACK OF 2)
 
(9)  91371101A
OWNER'S MANUAL
(9)  91371101B
OWNER' S MANUAL FRENCH Part information
(9)  91371101C
OWNER'S MANUAL SPANISH Part information
(9)  91371101D
OWNER'S MANUAL JAPANESE Part information
 
(10)  85350081A
SPRING WASHER 5 MM (PACK OF 10)
 
(11)  77050638B
SCREW M6X12 (PACK OF 10)
 
(12)  82912361B
PLATE
 
(13)  77150388B
SCREW TCEI M5X10 (PACK OF 10)
 
(14)  69720062B
TOOL BAG
 
(15)  82710961A
RIGHT PLATE (PACK OF 2)
 
(16)  43611501A
WHITE STRIP
(16)  43711431A
STRIP BLACK
 
(17)  73220103A
CABLE, SEAT LOCK
 
(18)  77750368B
SCREW TSPEI M5X16 (PACK OF 10)
 
(19)  59820191A
SEAT LOCK
 
(20)  56510172A
MUDFLAP
 
(21)  74941118B
NUT 6MM (PACK OF 5)
 
(22)  85250291A
WASHER 6.4X18X1.6 (PACK OF 3)
 
(22)  85250291A
WASHER 6.4X18X1.6 (PACK OF 3)
 
(23)  77911041B
SCREW, SPECIAL (PACK OF 2)
 
(24)  77150378B
SCREW TCEI M5X8 (PACK OF 10)
Part number Description
# 1
59510253BJ
COVER PILLION RIDER SEAT RED/WHITE
# 1
59510253BK
COVER PILLION RIDER SEAT BLACK/WHITE
# 1
59510253BZ
COVER PILLION RIDER SEAT GREY/BLACK
# 2
73210071A
ANTI-THEFT CABLE
# 3
76410291A
RUBBER PAD (PACK OF 5)
# 4
85040161A
THREADED INSERT (PACK OF 5)
# 5
82710971B
82710971A
LEFT PLATE (PACK OF 2)
# 6
59510363A
59510361D
SEAT
# 7
24710861A
CASE, TOOL, CAP
# 8
77911041A
SCREW, SPECIAL (PACK OF 2)
# 9
91371101A
OWNER'S MANUAL
# 9
91371101B
OWNER' S MANUAL FRENCH
# 9
91371101C
OWNER'S MANUAL SPANISH Contact
# 9
91371101D
OWNER'S MANUAL JAPANESE
# 10
85350081A
SPRING WASHER 5 MM (PACK OF 10)
# 11
77050638B
SCREW M6X12 (PACK OF 10)
# 12
82912361B
PLATE
# 13
77150388B
SCREW TCEI M5X10 (PACK OF 10)
# 14
69720062B
TOOL BAG
# 15
82710961B
82710961A
RIGHT PLATE (PACK OF 2)
# 16
43611501A
WHITE STRIP
# 16
43711431A
STRIP BLACK
# 17
73220103A
CABLE, SEAT LOCK
# 18
77750368B
SCREW TSPEI M5X16 (PACK OF 10)
# 19
59820191A
SEAT LOCK
# 20
56510172A
MUDFLAP
# 21
74940311A
74941118B
NUT 6MM (PACK OF 5)
# 22
85250291A
WASHER 6.4X18X1.6 (PACK OF 3)
# 23
77911041B
SCREW, SPECIAL (PACK OF 2)
# 24
77150378B
SCREW TCEI M5X8 (PACK OF 10)
Here are all the parts relating to the SEAT of your 2006 Monster S2R 1000. These are all genuine parts to assure you the best possible repair which will last.
Genuine parts for Ducati Monster S2R 1000 2006
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...